LAncE R. LEFLEUR . Kay Ivey
DIRECTOR (GOVERNOR

1400 Coliseum Blvd. 36110-2400 = Post Office Box 301463
) - - Montgomery, Alabama 36130-1463
MAY 12,2025 (334) 271-7700 = FAX (334) 271-7950

Tony Jones. Executive Director
Sumatanga Camp & Conference Center
3616 Sumatanga Road

Gallant. AL 35972

RE: Draft Permit
NPDES Permit No. AL0048275
Camp Sumatanga WWTP
St. Clair County. Alabama

Dear Mr. Jones:
Transmitted herein is a draft of the referenced permit.

We would appreciate your comments on the permit within 30 days of the date of this letter. Please direct any comments of a
technical or administrative nature to the undersigned.

By copy of this letter and the draft permit, we are also requesting comments within the same time frame from EPA.
[...]
streams and chronically toxic concentrations in all other streams, but may not exceed 1.0 mg/l.

Prepared By: Dustin Stokes Date: 10/10/2024

PAGE 2/2









Digitally signed by:
AEPACS

NPDES Individual Permit - o S 0500
Modification/Reissuance - Municipal ocstion: Siate of Astams
(Form 188)

version 1.11

(Submission #: HQ3-2Y8V-1DGFS5, version 1)

Details

Submission ID HQ3-2Y8V-1DGF5

Form Input

General Instructions

NPOES Individual Permit Modification and Reissuance Form € Publicly-Owned Treatment Works (POTW), Other Treatment
Works Treating Domestic Sewage (TWTDS), and Public Water Supply Treatment Plants

IF YOU ARE APPLYING FOR A PERMIT MODIFICATION, PLEASE CONTACT YOUR ASSIGNED PERMIT CONTACT TQ
DISCUSS THE TYPE OF MODWFICATION YOU SHOULD APPLY FOR BEFORE COMPLETING THIS FORM.

This form should be used to submit the following permit requests for permitied Publicly-Owned Treatment Works (POTW). Other
Treatment Works Treating Domestic Sewage (TWTDS), and Public Water Supply Treatment Plants:

(1) Permit Transfers

(2) Permittee/Facility Name Changes

(3) Minor Modifications ’

This modificaticn may not be used for changes that would result in changes to permit conditions
(4) Major Modifications (No Effluent Limit Change)

(5) Major Modifications (Effluent Limit Change)

(6) Reissuances

Reissuance of a permit due to approaching expiration

Revocation and Reissuance of permit prior o its scheduled expiration

Please complete all qguestions and attach all necessary documentation as prompted throughout the application process.
Incompiete or incarrect Information will delay processing.

Applicable Fees:

Permit Transfers and/or Permitiee/Facility Name Changes

$800

Minor Modifications

%8ce

Major Medifications (No Efflugnt Limit Change}

$3,140 (Major Sources)

$2,250 (Minor Sources or Public Water Supply Treatment Plants)
Major Modifications (Effluent Limit Change)

$7.,060 (Major Sources)

$4,290 (Minor Sources or Public Water Supply Treatment Plants)
Reissuances

$7.060 (Major Sources)

$4.290 (Minor Sources or Public Water Supply Treatment Plants)
For assistance, please click here to determine the permit engineer responsible for the site or call (334) 271-7810.

Processing Information

5/2/12024 4.06:44 PM Page 1 of 11



Purpose of Application
Reissuance of Permit Due to Approaching Expiration

Please indicate if the Permittee is applying for a permit transfer and/or name change in addition to permit
modification or reissuance:
None

Action Type
Reissuance

Briefly describe any planned changes at the facility that are included in this reissuance application:
NA

Do you have additional contacts associated with this site?
Yes

Permit Information

Permit Number
AL0048275

Current Permittee Name
Sumatanga Camp & Conference Center

Permittee

Permittee Name

Sumatanga Camp & Conference Center
Mailing Address

3616 Sumatanga Road

Gallant, AL 35972

Is the Operator the same as the Permittee?
No

NOTE:

If the contracted Operator is a company instead of an individual, please provide the contact information for the primary point of
contact for the contracted company.

Operator
Prefix
Mr.
First Name Last Name
Dillon Sloan

Organization Name
Camp Sumatanga

Phone Type Number Extension
Business 205-951-3400

Email

dillon@emcbham.com

Address

2607 COMMERCE BLVD
IRONDALE, AL 35210

Has the Operatorés scope of responsibility changed?
No

5/2/2024 4:08:44 PM Page 2 of 11



Responsible Official

Prefix

Mr.

First Name Last Name
Tony Jones

Title

Executive Director

Organization Name
Sumatanga Camp & Conference Center

Phone Type Number Extension
Business 2565389860
Email

director@sumatanga.org
Mailing Address

3616 Sumatanga Road
Gallant, AL 35972

Existing Permit Contacts

Affiliation Type Contact Information Remove?
DMR Contact,Consultant Jay Mather, EMC Remove
Permittee Sumatanga Camp & Conference Center Keep
Notification Recipient,Responsible Official Emergency Tony Jones, Sumatanga Camp & Conference Keep
Contact Center

Facility/Site Information

Facility/Site Name
Camp Sumatanga WWTP

Organization/Ownership Type
Sole Proprietorship (i.e. Owned by Individual)

The Facility/Site Address is the physical location of the treatment plant. Do not enter a PO Box. Do not enter the address of the
office of the Permittee if different from the treatment plant.

Facility/Site Physical Location Address
3616 Sumatanga Road

Gallant, AL 35972

Facility/Site County
St Clair

5/2/2024 4:08:44 PM Page 3 of 11



Facility/Site Contact
Prefix
Mr,

First Name Last Name
Tony Jones

Title

Director

Organization Name
Sumatanga Camp & Conference Center

Phone Type Number Extension
Business 2565389860
Email

director@sumatanga.org

Note

Detailed directions should be included if a street address is not available.

Detailed Directions to the Facility/Site
NONE PROVIDED

Please refer to the link below for Lat/lLong map instruction help.
Map Instruction Help

Facility/Site Front Gate Latitude and Longitude
33.96166667,-86.26055556

3616 Sumatanga Road, Gallant, AL

Primary SIC Code
4952-Sewerage Systems

Primary NAICS Code
221320-Sewage Treatment Facilities

Emergency Contact
Prefix
Mr.

First Name Last Name
Tony Jones

Title

Director

Phone Type Number Extension
Business 2565389860

Email

director@sumatanga.org

Does the facility have a designated Environmental Contact who is different than the Facility Contact or Emergency

Contact listed above?
No

Additional Contacts (1 of 2)

il Contacts: DMR Contact

2/22/2025 8:34:49 AM

Page 4 of 11



Contact Type
DMR Contact

Contact
Prefix
Ms.

First Name Last Name
Haley Jones

Title
Executive Assistant/Field Team Supervisor

Organization Name

EMC

Phone Type Number Extension
Business 205-951-3400

Email

haley@emcbham.com

Address

2607 COMMERCE BLVD
IRONDALE, AL 35210

Additional Contacts (2 of 2)

Additional Contacts: Collection System Operator

Contact Type
Collection System Operator
Contact
Prefix
Mr.
First Name Last Name
Tyler McGrady
Title
Wastewater Operator
Organization Name
EMC
Phone Type Number Extension
Business 2059513400
Email
tyler@emcbham.com
Address
2607 COMMERCE BLVD
IRONDALE, AL 35210

Enforcement History

Has the applicant been issued any Notices of Violation, Orders (Consent or Administrative/Unilateral), or Judicial
Actions (Complaint, Settlement Agreement, Consent Decree, or Court Order) concerning water pollution or other

permit violations within the State of Alabama in the past five years?
No

5/2/2024 4:08:44 PM

Page 5 of 11



Wastewater Treatment & Discharge Information

Please indicate which type of operations occur at this facility:
Treatment Works Treating Domestic Sewage

What treatment type is used at this facility:
Mechanical (WWTP)

What discharge options are used at this facility:
Surface Water

What is the Total Design Flow (in millions of gallons per day, MGD) for this facility?
0.038

What is the facility€) s total 2-Year Actual Average Flow (in millions of gallons per day, MGD)?
0.017

Process Flow Schematic
20240426145932993.pdf - 04/26/2024 02:55 PM
Comment
NONE PROVIDED

Do you share an outfall with another facility ?
No

Indicate if automatic sampling equipment or continuous wastewater flow metering equipment is being operated at
this facility:

Current Yes/No

Continuous Wastewater Flow Metering Equipment No

Automatic Sampling Equipment Yes

Indicate if installation of automatic sampling equipment or continuous wastewater flow metering equipment is
planned at this facility:

Planned Yes/No

Continuous Wastewater Flow Metering Equipment No

Automatic Sampling Equipment N/A

Schematic Diagram

Sumatanga Treatment.pdf - 05/02/2024 12:22 PM
Comment

NONE PROVIDED

Are any wastewater collection or treatment modifications or expansions planned during the next three years that
could alter wastewater volumes or characteristics (Note: Permit Modification may be required)?
No

Treatment Methods (TWTDS)

Treatment Level
Primary Treatment (e.g., primary clarification, chemically-enhanced primary treatment)
Preliminary Treatment (e.g., grit removal, flow equalization, screening)

Wastewater Disinfection Technology Information
Chlorination

5/2/2024 4:08:44 PM Page 6 of 11



Please select all POTW Treatment Categories that apply.
Activated Sludge Process & Modifications

Chemical Treatment (lime)

Disinfection

Aeration

Clarification

Equalization

Nitrogen Control (Biological)

Nitrogen Removal (Biological)

pH contro!

Please select all unit operations that apply for Activated Sludge Process & Modifications:
Activated Sludge, Contact Stabilization

Growth Process, Other Suspended

Activated Siudge, Conventional

Activated Siudge, With Biological Denitrification

Package Plant (Other)

Please select all unit operations that apply for Aeration:
Aeration (general)
Aerobic Unit

Please select all unit operations that apply for Chemical Treatment (lime):
Lime Treatment
Lime Treatment, Single Stage Primary

Please select all unit operations that apply for Clarification:
Clarification, In-Channel
Clarification, Intermediate

Please select all unit operations that apply for Disinfection:
Disinfection, Chlorination

Please select all unit operations that apply for Equalization:
Equalization, Flow

Please select all unit operations that apply for Nitrogen Control (Biological):
Nitrification, Biological (Combined and BOD Reduction)

Please select all unit operations that apply for pH control:
Neutralization

Please select all unit operations that apply for Preliminary Treatment:
Aerated Grit Chambers

Screen (Bar Rack and Coarse)

Grit Removal

Screen, Bar

Waste Storage & Disposal Information

Any storage of solids or liquids at the facility that have any potential for accidental discharge to a water of the state?
No

Collection System Information

Collection Systems

Collecti Population
Collection ; ection Owner T £ ion S of
System ID ystem ner Type of Collection System Collection

Name
System

Cam Publicly owned (Owned by State, municipality, or Tribal government. This includes

AL0048275 S P a district association or other public body created by or pursuant to State lawand | 500
umatanga e .
having jurisdiction over the disposal of sewage).

5/2/12024 4:08:44 PM Page 7 of 11




Industrial Indirect Discharge Contributors

Does this wastewater treatment system receive or plan to receive industrial source wastewater contributions?
No

Coastal Zone Information

Is the discharge(s) located within the 10-foot elevation contour and within the limits of Mobile or Baldwin County?
No

Anti-Degradation Evaluation

Does this modification/reissuance include a new or increased discharge that began after April 3, 1991?
No

Has an Anti-Degradation Analysis been previously conducted and submitted to the Department for the new or

increased discharge referenced above?
No

EPA Application Forms

All Applicants must submit certain EPA permit application forms. More than one application form may be required from a POTW
or other TWTDS depending on the number and types of discharges or outfalls.

The EPA application forms must be submitted as follows:

1. Applicants for new or existing discharges of sanitary wastewater from Publicly-Owned Treatment Works (POTW) and Other
Treatment Works Treating Domestic Sewage (TWTDS) must submit Form 2A. If the facility design capacity is equal to or
greater than 1 MGD, Form 2F is also required.

2. Applicants for new or existing land application of sanitary wastewater must submit Form 2A and Form 2F.

3. Applicants for new and existing discharges of process wastewater from water treatment facilities (i.e. public water supply
treatment plants) must submit Form 1 and Form 2C.

4. Applicants that generate sewage sludge, derive a material from sewage sludge, or dispose of sewage sludge must submit
Part 2 of Form 28S.

The EPA application forms are found on the Department€ys website here.

EPAForm 2A

Camp Sumatanga 3510-2A.pdf - 05/02/2024 03:25 PM
Comment

NONE PROVIDED

EPAform 2S

Camp Sumatanga 3510-2S .pdf - 05/02/2024 03:31 PM
Comment

NONE PROVIDED

Other attachments (as needed)

Sumatanga Topo Map.pdf - 05/02/2024 12:32 PM
Comment

NONE PROVIDED

Engineering Report/BMP Plan Requirements

Engineering ReportBMP Plan Requirements
NONE PROVIDED
Comment
NONE PROVIDED

5/2/2024 4:08:44 PM Page 8 of 11



Outfalls (1 of 1)

Outfall: 001

Do you want to remove this outfall from the modified/reissued permit?
No

Outfall Identifier
001

Is this Outfall equipped with a diffuser?
No

What is this Outfall's 2-Year Average Flow (in millions of gallons per day, MGD)?
0.001

Receiving Water
Little Canoe Creek

Does the discharge enter the named receiving water via an unnamed tributary?
Unnamed Tributary

Please refer to the link below for Lat/'Long map instruction help.
Map Instruction Help

Location of Outfall or Discharge Point/Receiving Water
33.96104800000000, -86.25921600000000

A list of the d) impaired waters can be found here.
303(d) Segment?
No

A list of waters subject to a TMDL can be found here.

TMDL Segment?
No

NOTE

if a TMDL Compliance Schedule is requested, the following should be attached as supporting documentation: (1) Justification
for the requested Compliance Schedule (e.g., time for design and installation of control equipment, etc.); (2) Monitoring resuits
for the pollutant(s) of concern which have not previously been submitted to the Department (sample collection dates, analytical
results (mass and concentration), methods utilized, and MDL/ML, etc. should be submitted as available); (3) Requested interim
limitations, if applicable; (4) Date of final compliance with the TMDL limitations; and (5) Any other additional information
available to support the requested compliance schedule.

TMDL Attachments
NONE PROVIDED
Comment
NONE PROVIDED

Fee

Fee
4290

Note: Additional Fees may be assessed after the review of the application is complete. These fees may include any
of the following:

Modeling with Data Collection (10 Stations) - $60,390
Modeling with Data Collection (5 Stations) - $49,315

5/2/2024 4:08:44 PM Page 9 of 11



Modeling - desktop - $4,855

Review of Model Performed by Others - $2,705
Seasonal Limits - $4,855/additional season
Biomonitoring & Toxicity Limits - $1,015

Please contact your area engineer if you have any questions about which additional fees may be assessed for this application.

Application Preparer

Application Preparer

Prefix

Ms.

First Name Last Name
Christina Sanders
Title

NONE PROVIDED

Organization Name
EMC

Phone Type Number

Email
christina@emcbham.com
Address

2607 COMMERCE BLVD
IRONDALE, AL 35210

5/2/2024 4:08:44 PM

Business 205-951-3400

Extension

Page 10 of 11



Agreements and Signature(s)

SUBMISSION AGREEMENTS
¥ lam the owner of the account used to perform the electronic submission and signa* .

¥ | have the authority to submit the data on behalf of the facility | am representing.

7 | agree that providing the account credentials to sign the submission document cor  wutes an electronic signature
equivalent to my written signature.

v I have reviewed the electronic form being submitted in its entirety, and agree to the vaiidity and accuracy of the

information contained within it to the best of my knowledge.

The information contained in this form must be certified by a responsible official as defined in ADEM Administrative Code
r. 335-6-6-.09 “signatories to permit applications and reports” (see below).

I certify under penalty of lawthat this document and all attachments were prepared under my direction or supervision in
accordance with a system designed to assure that qualified personnel properly gather and evaluate the information
submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible
for gathering the information, the information submitted is, to the best of my knowedge and belief, true, accurate, and
complete. | am avare that there are significant penalties for submitting false information including the possibility of fine
and imprisonment for knowng violations.

335-6-6-.09 SIGNATORIES TO PERMIT APPLICATIONS AND REPORTS.